Model No: AG125
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m Model No: AG125
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Parts List

ID Part No Name Qty Notes
1 922241-7 HEX. SOCKET HEAD BOLT M5X25 4
2 317190-5 TOP CAP 1
3 162211-6 TOP CAP GASKET 1
4 421682-9 CUSHION R 1
5 317318-5 SEPARATER 1
6 162211-6 TOP CAP GASKET 1
7 421683-7 VALVE SEAT 1
8 416900-8 VALVE GUIDE 1
9 213513-4 O RING 39 1
10 213437-4 O RING 28 1
11  331569-6 VALVE 1
12 213427-7 O RING 30 1
13 213486-1 O RING 35 1
14  213952-8 O RING 25 1
15 ** rrk ***  Click for Technical Bulletin 60060
16 213484-5 O RING 33 1
17  262081-4 URETHANE RING 28 1
18  233245-7 COMPRESSION SPRING 31 1
19  213379-2 O RING 21 1
20 213322-1 O RING 20 1
21  213009-5 O RING 4 1
22 151648-2 DRIVER COMPLETE 1
23  421681-1 CUSHION F 1
24 323903-4 CUSHION GUIDE 1
25  852033-9 NAME PLETE AG125 1
26  151912-1 HOUSING COMPLETE 1
27  951075-1 SPRING PIN 3-28 1
28  213513-4 O RING 39 1
29  213561-3 O RING 42 1
30 317189-0 INLET CAP 1
31  243062-7 AIR PLUG 20PM 1
32  922256-4 HEX. SOCKET HEAD BOLT M5X35 2
33 rrk ***  Click for Technical Bulletin 61025
34 162212-4 INLET CAP GASKET 1
35 416902-4 INLET FILTER 1
36  416899-7 EXHAUST COVER 1
37  323863-0 EXHAUST FILTER 1
38  213070-2 O RING 10 1
39  331552-3 JOINT PIPE 1
40  213070-2 O RING 10 1
41 233252-0 COMPRESSION SPRING 3 1
42  216008-6 STEEL BALL 4 1
43  310080-1 ADJUSTER 1
44  233068-3 COMPRESSION SPRING 6 1
45  310079-6 TRIGGER 1
46  233237-6 COMPRESSION SPRING 5 1
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https://ecommerce.makita.com.au/online/LINKS/technical/PDF/60060-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/61025-WW-1.pdf
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Model No: AG125

ID Part No Name Qty Notes

47 266233-9 HEX. SOCKET HEAD BOLT M5X12 1

48 344775-4 CONTACT ARM 1

49  323905-0 SHOULDER WASHER 5 1

50 213223-3 O RING 16 1

51  265973-6 HEX. SOCKET HEAD BOLT M5X20 2

52  310077-0 DRIVER GUIDE R 1

53  231368-5 COMPRESSION SPRING 4 1

54  268042-2 PIN 3 1

55  323901-8 ROD 6 1

56  232191-1 LEAF SPRING 1

57 265911-8 HEX. SOCKET HEAD BOLT M4X8 1

58 rkk ***  Click for Technical Bulletin 89333A
60 rkk ***  Click for Technical Bulletin 74822
61 ok ok ***  Click for Technical Bulletin 63909A
62  310076-2 DRIVER GUIDE F 1

63 2332554 COMPRESSION SPRING 7 1

64 310078-8 NAIL GUIDE 1

65 313090-7 MAGNET PIECE 1

66  323904-2 MAGNET CAP 1

69 951010-9 SPRING PIN 2-14 1

70  265913-4 HEX. SOCKET HEAD BOLT M5X8 1

71  812897-3 INDICATION LABEL 1

1001 *** *xx ***  Click for Technical Bulletin 87293
1002 181434-7 OIL SUPPLY 30CC 1

1003 783201-2 HEX. WRENCH 3 1
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